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Pass: requirements met
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Report No.: S$160504381_1 11 May 2016

APPLICANT: NANTONG JOHNSON PLASTICS CO.,LTD
NO. 66 YANGXING ROAD, SI’AN TOWN
NANTONG CITY, JIANGSU, CHINA

Date of receipt  :04 May 2016
Testing period  :06 May 2016
) :11 May 2016
For CE Marking : Yes
Previous report e
Product category =
Product type T
Test stage :FIRST TEST
Supplier name s
Exported to ~
Tests description B Conformity |
i : Levelgi .
= Pass
~ i iy Level1
_ Lewib
- 1 ..
B Pass
Level 1 N
" ~ Pass |
- ) i  tevels
T [ pess |

Fail: requirements not met None: no requirement for this test ~ N/A: not applicable

Approved by

Henry YAN
Laboratory Supervisor

The report is issued by CTC Shanghai

under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) test

Except by special arrafgement, the test items will not be retained by CTC Shanghai
in full, without the written approval of the testing laboratory.

for more than 6 months. The test report shall not be reproduced, exce

CNAS has accredited the laboratory under the Ch

ina National Accreditation Scheme (CNAS) for specific laboratory activities as listed in the CNAS direct
it were determined by the laboratory in accordance with its terms of accreditation.




